EPAIR PARTS

AT J.1 N MATAAQOR
NMoOucli W, DAlL9494A
_Lawn Tractor

A\

Ay
144226 12494
PRINTED IN U.S.A.




'HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The iliustrations may or may not represent ihe aciuai assembiies; thereiore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor.” Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.

The model number for your tractor can be found on the fender under the seat.

When ordering parts, always give the following information:

e Product - "Tractor”

« Model Nuniber - "BA1442A"
« Part Number

e Part Description

TABLE OF CONTENTS
R oY oYY K-, 13

ENGINE orvevoeoeeeeeeeeeeeeeseeemssssesesemmsessssseesessmeesssseeeesssssessssessssssesssessasesesessaseessasanie 14-15

ELECTRICAL - eeeoeeeeeeeeeeeoseeseeemmmssseeeeeeeeeesesssessseeeesmmeseesssersssmsessesssssssssssssassssssaseseee 4-5

CHASSIS eoeoeeeeeeeeeeeeeeeeeeemeseeeeemmsessseeseeeemmsessseseeseeeremssssesessessssassesssssmsessesssasssssssaeneee 6-7

03111, = 8-9

MOWER LIFT LEVER eoveseeeesrececcemseensessssossesssssssssssseeessessssssseeesesessssssssssssssssssnns 1617 -
MOWER DECK w..eveeeeeeeseessssseessssssesessessssssseesesssssssseeeessssiseseeeeesesssssssssasssssassseee 18-19

SEEAT eeeerreeeeeee e see 2t AR R0 12

STEERING WHEEL wevvcereerercr oot oesons oot S 10-11
TRANSAXLE ....ociciriineeseinsioererrasmesrassnssesssmssasasssenssasassasasssassnssnesssanss eeemreeemeneneans 20-21




14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

SCHEMATIC
+ -
RED BLACK
-o|l|I[lo
BATTERY
RED
WHIE FUSE 30 AMP. : STARTER
7&? BLACK
B M N
G CLUTCH / BRAKE OLENOID
TU— (PEDAL UP) S !
ittt et | SEAT SWITCH
IG\/'\\j/ ToN ; j ! R ’ (NOT OCCUPIED)
SWITCH e
=t e e ! | : :
!
BLACK o~ —~ RIACK -L
L}{ ___ 1 L
BLACK ATT'MENT CLUTCH - “G_R_OIJICJD_II\—IG- h
(CLUTCH OFF) " CONNECTOR
| BLACK () 'GNmoN | ) SPARK
| /J @ UNIT PLUG
L

BLUE

| e i
AFTER FIRE SOLENOID

CHARGING SYSTEM OUTPUT
3 AMP DC @ 3600 RPM

28 VOLTS AC MIN. @ 3600 RPM
(CHARGING SYSTEM DISCONNECTED)

RED

S
oo

M B
- o

Lo lilé]G

IGNITION SWITCH

POSITION CIRCUIT
3 OFF M+@a

: ON B+l

: START B+5+L

—@—— NON-REMOVABLE ——()—— REMOVABLE

CONNECTIONS

DIODE | ALTERNATOR ||
+ i

I
LIGHTING SYSTEM OUTPUT T .
5 AMP AC @ 3600 RPM =

! l
ORANGE 1 | BROWN BLACK
1
SWITEH (Orlg é §>HEADLIGHTS

WIRING INSULATED CLIPS - NOTE

NOTEx IF WIRING INSULATED YOUR TRACTOR IS EQUIPPED WITH /77
CLIPS WERE REMOVED FOR A SPECIAL ALTERNATOR SYSTEM.
SERVICING O UNIT, THEY THE LIGHTS ARE NOT CONNECTED

SHOULD BE REPLACED TO TO THE BATTERY, BUT HAVE THEIR
PROPER! Y SFCURF YOLIR OWN FEI ECTRICAL SOQURCE,
WIRING BECAUSE OF THIS, THE BRIGHTNESS

OF THE LIGHTS WILL CHANGE WITH
ENGINE SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS WILL

CONNECTIONS BECOME THEIR BRIGHTEST.




14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

REPAIR PARTS

ELECTRICAL




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

ELECTRICAL

KEY PART
B NO. NO. DESCRIPTION
|
: 1 121265X Battery
2 74760412 Bolt H 1/4-20 UNC x 3/4
3 19091016 Washer
; 4 10040400 Washer
i 5 121264X Can. Batterv
‘ H 6 73220400 Nut
i 7 109238X -Tube, Plastic
i 8 133753 Case Battery w/o Lid
! 9 109596X Clamp Hose :
; 13 7194 Cover Terminal Red Vinyl
19 10090400 Washer, Lock :
20 73350400 Nut, Jam Lock H 1/4-20 UNC
21 136850 Harness, Light Socket
22 4152J Bulb
23 11150400 Washer, Lock w/ext. tooth 1/4
24 4206J Cable, Battery
25 132202 Cable, Battery
26 108824X Fuse
28 4207J Cable, Ground
29 121305X Plunger, Switch

30 140399 Switch, Ignition with 3 positions
31 140400 Nut, Switch Ignition

32 141226 Cover, Key

33 140401 Key, Ignition

34 110712X l{.\ight witch

nn 4=rAm4nnD e —
wu {1vcivuvo DUIGW

35 108236X Bracket Switch Clutch
37 104445X Switch Intlk Cl Grd Gry 2 Term
. 38 140336 Bracket, Switch, Interlock
39 109553X Switch, Interlock, Clutch
40 140419 Hamess, Ignition
41 71110408 Bolt Hex 1/4-20 UNC x 1/2 Gr. §
42 131563 Cover, Terminal
43 138406 Solenoid
44 73640400 Nut
4R 140R44 Ammeater Adanter
47 11050600 Washer Lock Ext Tooth 3/8
70 140426 Harness, Engine
-- 142120 Harness Extension Headlight

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm




REPAIR PARTS

“ TRACTOR - - MODEL NUMBER BA1442A

14 HP 42

CHASSIS AND ENCLOSURES

R
~ R
-

88
w@@em
> 0% 28
u%%@w@

T@E@@




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

CHASSIS AND ENCLOSURES

KEY PART

NO.

NO.

140341
140254

10040400
127543X
17490612
140398
54794
141108
140284
17490612
135138X014
132177 .
132635X520
74180512
19111116
73510500
74780620
19131312
73800600
124130X
73220400
131716
140001X417
136619
17490612
105464X417
105465X417
72110606
73800600

1n90an

frsteteiote]

105419X520
106784X
104618X
73510400
109808X
74191008
10071000

DESCRIPTION

Chassis Widmt 11ga

Drawhar Stretch

Washer Lock Hvy Helical 1/4

Saddle LT Goose/nk F/s

Screw Thdrol 3/8-16 x 3/4

Dash Black Hole"a” 88

Plug Button

Panel Asm Dash LH Notch

Panel Dash RH

Screw Thdrol 3/8-16 x 3/4

Plate Slkscr Dm YP NA Wi NC

Dash Lower LT

Hood LT/YT/GT Pnt Ms-520

Screw Mach Trhd 5/16-18uncx3/4

Washer 11/32 X 11/16 X 16 Ga

Nut Keps 5/16-18 Unc

Bolt Fin Hex 3/8-16 x 1-1/4

Washer 13/32 x 13/16 x 12 Ga.

Nut Lock Hex w/Ins 3/8-16 UNC

Support Dash

|\Iu[ I‘IH |'1€X II4‘£U UHL

Grille Asm Weldment

Fender Pnt Ms-417

Bracket Fender

Screw Thdrol 3/8-16x3/4 Ty-tt

Footrest Pnt RH Ms-417

Footrest Pnt LH Ms-417

Bolt Rdhd Sht Sgnk 3/8-16 X3/4

Nut Lock Hex w/lns 3/8-16 Unc

Dnrl Enn{»rno& Inllu nnan ! TIVTh"T

Strap Pnt Grille Ms-520

Strap Asm Hinge Rear

Strap Asm Hinge Front

Nut Keps Hex 1/4-20 Unc

Latch Chute Blk

Screw Mach Cr Pan #10-24 X 1/2
' Washer Lock #10

KEY PART

NO.

47
48
49
53
54
55
56
57
58
59
60
66
71
72
73
74
75
76

96
100
101
103
104
105
110

MOTES

NO.

20294
123481X
73680400
137655X520
132637X520
19091216
73220400.
72064
19070818
73731000
74981020
123198X
124392X417
106395X
17211010
140181
104755X
17490512
19131210

arann

II‘FUU‘-I-Iﬁ
19091016
74760532
121236X
73800500
74780512
74780616
73800600
74780616
LI
73800600
74780616
2751R
139886
139887
72140608
110436X

All comnnnant dimancinne aivan in L1 & in
Al commonigRippa peIaneyaiianpin .2 Incn

1inch =25.4 mm

DESCRIPTION

Nut Weld

Bolt Shotilder 1/4-20 tine

Nut Crownlock 1/4-20 Unc

Panel Side RH LT/YP Ms-520
Panel Side LH LT Ms-520
Washer 9/32 X 3/4 X 16 Ga

Nut Fin Hex 1/4-20 UNC

Spacer Split #10 X 3/4 Cad/zin
Washer 7/32 X 1/2 X 18 Ga

Nut Keps #10-24 Unc

Screw Mach Cr Pan 10-24 X1-1/4
Nut Plastic Locking Wng 1/4-20
Bezel Asm Pnt

Lens Headlight Bar Clear

Screw Hex Whd Tap #10-16 X5/8 Ab
Plate Sprt Brty

“J” Fastener .

Screw Thdrol 5/16-18 X 3/4TYT
Washer 13/32 X 3/4 X 10 Ga
Bracket Gnlle Galv

______ 414 AN Nl
QbIUVV rl::)\ VVDII IIIUIUI 1% - U K \}I‘f

Washer 9/32 X 5/8 X 16 Ga

Bolt Fin Hex 5/16-18 UNC x2 Gr. 2
Spacer Split

Nut Lock Hex W/Inc 5/16-18 UNC
Bolt Hex 5/16 - 18 x 3/4 .

Bolt Fin Hex 3/8-16 x1 Gr. 5

Nut Lock Hes w/ins. 3/8-16

Bolt Fin Hex 3/8-16 x 1 -
Wachar 12/22 X 12/18 X 12 (et

Nut Lock Hex w/lns. 3/8-16 UNC
Bolt Fin Hex 3/8-16unc X 1

Clip Line Fuel 13/32 Mtg Hole
Bracket Asm Pvt LH Mwr Rear
Bracket Asm Pvt RH Mwr Rear
Bolt Rdhd Sqnk 3/8-16unc X 1
Bushing Snap Split Blk




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

DRIVE

\

e

e
B

\



REPAIR PARTS |
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

DRIVE

KEY PART

NO.

NO.
142603
110422X
123666X
12000028
121520X
17490512
141003
76020416
105701X
19151216
71040412
10040400
74780544

ZNOANCAN
[REIS SIS v V)

121520X
74780616
73800600
17490512
106933X
130804
73800600
73350600
10RRA/X
19131316
76020412
133261
71673
130807
127275X
74760512
73800500
122424X
120183X
19211616
1572H
123674X
74760644
4470J
109070X ,
19131312
73800600
1057G0K
110812X
12000039
127783

DESCRIPTION

Transaxle, 6 speed, Dana D4360-79
Spring brake Return

Pulley, Transaxle

Ring Retainer

Strap 1orque 30

Screw Thdrol 5/16-18 x 3/4 TYT
Rod Shifter

Pin Cotter 1/8 x 1

Washer Plate shf 388 Sq Hole
Washer 15/32 x 3/4 x 16 Ga.
Bolt Hex 1/4-28 unfx 3/4 Gr. 8
Washer Lock Hvy Helical 1/4
Bolt Hex 5/16 - 18 x 2-3/4

Rt | ~nls Llasw ailllna £/40 40
INUIE LU 1IN VIO Wy v A

Strap Torque 30°

Bolt Hex 3/8-16unc x 1 Gr. 5
Nut Crownlock 3/8-16 Unc
Screw Thdrol 5/16-18 x 3/4 TYT
Knob

Rod Brake

Nut Lock Hex W/washer 3/8-16 unc
Nut Hex Jam H 3/8-16 Unc
Snrina, Brake Rod

Washer 13/32 x 13/16 x 16 Ga.
Pin Cotter 1/8 x 3/4

Rod Brake Parking

Cap Brake Parking Black
Bracket Transmission

Keeper Belt LHLT 14 Ga.
Bolt Hex 5/16 - 18 x 2-1/2

Nut Crownlock 5/16 - 18

Shaft Asm Pedal Foot

Bearing Nylon BIK 629 AD
Washer 21/32 x 1 x 16 Ga.

Pin Roll 3/16 x 1”

Puliey Idier Flat

Bolt Hex 3/8-16 unc x 2-3/4
Spacer Split

Keeper Beit

Washer 13/32 x 13/16 x 12 Ga.
Nut Crownlock 3/8-16 Unc
Deaiing Ny1oi

Washer Hardened -

Ring Klip #t5304-50

+ Pulley Idler V-groove Plastic

-

KEY PART

NO.

48
49
50
51
52
53
54
55
56

NO.

123789X
123205X
74760624
73680600
19131310
105710X
76020412
105709X
76020412
130801

127274X
140312

19131312
2 anaits
123533X
140186

71170764
10040700
129921

74760616
19131312
73680600
134683

74760616
19132012
73680600
109502X
121749X
12000001
123583X
121748X
131488

136932

123782X
19171216
132182

73530400
71208

19212016
12000008
139964

4NANALYV
LT OTU

17490612

100 19111216

NOTE: All component dimensions give in U.5, inches
1 inch = 25.4 mm.

DESCRIPTION

Bellcrank Asm Clutch
Retainer Belt Style Spring
Bolt Hex 3/8-16 unc x 1-1/2
Nut Crownlock 3/8-16 Unc

Ly PRIV dmta~ A~
TVVASTICT 1O9/0< X 19/10 X 10 Qd.

Link Clutch

Pin Cotter

Spring Return Clutch

Pin Cotter

V-Belt Ground Drive

Keeper Belt(RH)

Keeper Belt Chassis

Washer 13/32 X 13/16 X 12 Ga.
SQcrew Thdrol 2/R-18y3/4 Ty-tt
Cover Pedal

Pulley Engine

Bolt Hex 7/16-20 x 4 Gr. 5
Washer Lock Hvy, Helical Spr 7/16
Keeper Belt (LH)

Bolt Hex 3/8-16 unc x 1

Washer 13/32 X 13/16 X 12 Ga.
Nut Crownlock 3/8-16 Unc
Guide Belt Mower Drive RH
Bolt Hex 3/8-16 unc x 1

Washer 13/32 X 1-1/4 X 12 Ga.
Nut Crownlock 3/8-16 Unc
Spacer Split

Washer 25/32 X 1 1/4 X 16 Ga.
E-ring i

Key Square

Washer 25/32 X 1-5/8 X 16 Ga.
Arm, shift lever

Crossbar, Asm. Shail

Spring

Washer 17/32 X 3/4 X 16 Ga.
Tie Rod

Nut Nylock1/4-28

Bushing

Washer 21/32 x 1-1/4 x 16 Ga.
Ring Klip #5304-62

Console, Gear Shift

g 94

Screw- Thdrol 3/8 - 16 x 3/4
Washer 11/32 x 3/4 x 16 Ga.




REPAIR PARTS

14 HP 42"

STEERING WHEEL

TRACTOR - - MODEL NUMBER BA1442A




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

STEERING WHEEL

KEY  PART
NO. NO.

140044
142033
135227
136228
6266H

19272016
12000029
3366R

10 130468

11 10040600
12 73610600
13 110438X
14 74011056
15 73901000

16 132624
17 128758
18 57079
19 124035X
20 126684X
21 10040400
22 71070410
23 127501
24 109816X
25 124036X
26 12000029
27 136874
28 6266H
29 17490612
30 10040600
31 73610600
32 130465
33 126847X
34 19131416
35 76020412

bl 10241
feted 100U

37 17431008
38 140045

39 100712K
40 73940800
41 100711L
43  121749X
44  121748X
45 12000029
46  121232X
47 6855M

OQONMODWN -

NOTE: All com
1inch = 25.4 mm

DESCRIPTION

Wheel, Steering
Asm. Axie, Rear

Asm., Spindle, Lh -

Asm., Spindle, Rh

Bearing, Thrust, Hardened
Wasier 25/32 x i-5/6 X 16 Ga.
Washer 27/32 x 1-1/4 x 16 Ga.
Ring, Clip

Bearing

Link, Drag

Washer, Lock

Nut Hex 3/8-24 UNF

Spacer, Bearing, Front Axle
Bolt H 5/8-11 UNC x 3-1/2 .
I\mt, Jam Hex w/Washer Insert 5/8-11
LINC

Pin, Axle 5/8 x 1.55/1.54

Asm. Shaft, Steering

Washer, Thrust 0,515 x 0,750 x 0,033
Support, Shaft

Washer, Shim 1/4 x 5/8 x 0,062
Washer

Screw, Truss Head Hex 1/4-20 x 5/8
Asm., Lever, Steering

Nyliner, Snap

Bracket, Steering

Ring, Clip

Gear, Sector

Bearing, Thrust Hardened )
Screw, Thdrol 3/8-16 x 3/4 Type TT
Washer Lock

Nut Hex 3/8-24 UNF

Rod, Tie

Bushing Link Drag

Washer 13/32 x 7/8 x 16 Ga.

Pin Cotter 1/8 x 3/4

Susining, Sieering

Screw n°10-16 x 1/2

Insert, Steering

Washer 0,53 x 2,25 x 0,160

Nut

Adapter, Steering

Washer 25/32 x 1-1/4 x 16 Ga.
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip

Cap, Spindle

Fitting, Greace

ponent dimensions given in U.S. Inches

-

11




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

SEAT

KEY

=
[e

OONDTN AW -

PART
NO.

127428
140551
74760640
19131610
14040/

FAnannnn
I IVOVRWY

124181X
17490640
19131614
140552
121246X
121248X

DESCRIPTION

Seat -
Bracket, Pivul, Soit

Bolt

Washer 13/32 x 1 x 10 Ga,
Clip, Push-in

Nt

Spring, Seat

Screw, Thdrol 3/8-16 x 201/2
Washer 13/32 x 1 x 14 Ga.
Pan, Seat

Bracket, Mounting, Switch, Seat
Bushing, Nylon

KEY PART
NO. NO.

14 72050411
15 134300
16 121260X
17 123976X
21 139888
22 73800600
24 19171912
25 127018X
26 120068X
27 131772
28 131771

DESCRIPTION

Nut, Crownlock 1/4-20 x 1-3/8

Spacer, Split

Spring

Nut, Locl, Flang 1/4 Gr. 5

Eolt, Shoulder 5/16-18 UNC
ut

Washer 17/32 x 1-3/16 x 12 (3a.

Bolt Shoulder 5/16-18 x .62

Knob, Seat

Spacer, Split

Spacer, Split

NOTE: All component dimensions aiven in U.S.v inches

1inch = 25.4 mm




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

DECALS

1 15
i KEY PART KEY PART
‘ + . .NO. NO. DESCRIPTION NO. NO. DESCRIPTION
| 1 138956 Decal, Instruction, Operation 11b  126347X Decal Warn Deflec Span/ital
la 126681X Decal Oper Wrn Eng/Fr . . 11c 126193X Decal Warn Def Sw/Nor/Dan/Fin
1b  126680X Decal Oper Inst/Warn Nor/Fin 14 121549X Decal, Caution, Battery
1c  126682X Decal Oper/Warn German/Dutch (Fre/Ger.)
1d  126683X Decal Oper/Warning Span/ital 15 136830 Decal, V-Belt
te 126348X .Decal Inst Warn Span/ital 19 140837 Decal, Parking Brake
Z 143504 Decdi, Fenderroud Fiunt Biicui -- 15831 Cecal, Handie, Lift, Height Adjust {Lilt
3 123966X Decal, Hood Rh Handle)
5 143510 .Decal, Side Panel -- 140749 Manual, Operators (European)
6 133795 Decal, Caution -- 144226 Manual, Repair Parts (European)
7 126677X Decal, Clutch/Brake
7a 126678X Decal Brake/Clutch Span/ltal Accessories not included witWour tractor:
8 143509 Decal Dash Bricobi : -- LCO5 - 33 Ib Wheel wts (pair
9 1415621 » Decal HP Engine -- LBD48 42" Snow Blade
10 125690X Decal 100 Dba - -- LSB42 Snow Blower )
11 137259 Decal, Warning, Multi-Language -- LAD18 Tire Chains .
Hte HelsHerhd BiscallCatdmaticctErkriCosing
TIRES AND WHEELS
. KEY  PART )
1 NO. NO, DESCRIPTION
2 — 58 - v 1 59192 Cap, Valve
’ 2 65139 Stem, Valve
- 4.10 3 106222X Tire Front )
/ 7 ’ g 4 59904 Tube, Front (not fournished)
< 5 7 5 106732X417  Rim, Asm. Front .
6 278H Girease Fitting (rear tire anly)
7 9040H Palier & bride (front tire only)
8 106108X417  Rim, Asm. Rear ’
G\g 9 106268X " Tirée, Rear 18 x 9.5 - 8
10 7152J Tube, Rear (nol fourmnished)
11 104757X Cap, Axle .

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

ENGINE 3
1 : \
B
B :
32

\

W

31

F
33 <>
wS_/
37

A

34
29
|
OPTIONAL EQUIPMENT 45\
Spark Arrester 3




REPAIR PARTS

14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

ENGINE

KEY PART

~
A5 nNU.

132750
2 17720410

125533X
7 10040500
8 71070512
13 137352
i4 13280324
15 13200300
16 11050600
17 17490620
23 128953X
24 17021008
29 137180
31 109202X
32 140527

Q9 403407V
o COTUT

34 110436X
35 17490612
37 137040

39 127951
41 128230
42 128229
43 7478061A
44 73800600
45 17490412

DESCRIFTION

Control Th/ch Blk Fig Dom 26 25
Screw Hex Thd Cut 1/4-20x5/8 T
Engine B&S 14HP ICQ Dual 1 VT
Gasket Engine

Washer 5/16

Screw Hex Wsh Thdrol 1/4 - 20 x 3/4
Muffler Lt B&S 14 HP IC OHV
Nippie Pipe 3/8 Npt X 3"

Elbow Std 90 Degree 3/8-18 Npt
Washer Lock Ext Tooth 3/8

Screw Thdrol 3/8 - 16 x 1-1/4
Shield Browning

Screw

Kit Spark Arrestor (Flat Scrn)

Tank Fuel Front1 25

Cap Asm Fueﬂ ,

Viﬂlllp 1 1UOT LI

Bushing Shap Split Blk

Screw Thdrol 3/8 - 16 x 3/4

Line Fuel

Plug Oil Drain (Order From Engine
Manufacturer)

Stop Throttle 3000 RPM

Strap Support Fuel Tank

Bracket Sup. Tank

Bolt Fin Hex 3/2 - 16 x 1 Gr. &

Nut, Lock 3/8 - 16 Hex w/ins.
Screw Hex Wsh Thdrol 1/4 - 20 x 3/4

NOTE: All component dimensions given in U.S. inches.

1inch = 25.4 mm.

15




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

MOWER LIFT




REPAIR PARTS

14 HP 42" TRACTOR - - MODEL NUMBER BA1442A .
MOWER LIFT
KEY PART
NO. NO. DESCRIPTION
1 1 136973 Asm. Inner Wire w/Plunger
1 2 137111 Asm., Shaft, Lift
3 138284 * Pin, Square
i 4 12000002 Ring, E n°5133-62
: 5 19211416 Washer 21/32 X 7/8 X 16 Ja
6 120183X Bearing, Nylon
7 109413X Grip Handle Bicycle Matte Bik
8 124526X Button, Plunger
10 122512X Spring, Compression
11 139865 Link. Lift Lh
i 12 139866 Link, Lift, Rh
13 4939M Spring, Retainer
I 15 127218 Link, Front
16 73350800 Nut, Jam, Hex 1/2-13 Unc
17 130171 Trunnion
18 73800800 Nut, Lock w/washer 1/2-13 Unc
198 139868 Arm, Suspension, Rear
20 3146R Spring, Retainer
31 140302 Bearing, Pvt Lft
32 73810600 Nut, Lock w/nylon insert 3/8 - 24

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

17




REPAIR PARTS

14 HP 42" TRACTOR - - MODEL NUMBER BA1442A
MOWER DECK

67




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

MOWER DECK
KEY ' PART i KEY  PART
NO. NO. DESCRIPTION NO.  No. DESCRIPTION
1 140081 Asm., Mower Deck 427 36 131494 Pulley, Idler, Flat
2 72140506 Bolt . 37 19131316 Washer 13/32 x 13/16 Ja.16
3 138017 Asm_, Rar, Anti-Sway A0 72800800 Nt
4 138440 Asm., Bracket, Anti-Sway Bar 41 140083 Rod Pivot w/Nibs
4A 132827 Bolt, Shoulder 43 140083 Rod Clutch Secondary w/Nibs
5 4939M . Spring, Retainer ‘ 44 140088 Cover, Mandrel, Lh ]
6 130832 Arm, Suspension, Rear 45  4497H Retainer Spring 1: Zinc/Cad
7 73800500 Nut, Lock 5/16-18 46 137729 Screw, Thdrol 1/4-20 x 5/8
8 850857 Bolt 3/8-24 x 1,25 Gr. 8 48 133944 Washer Hardened Smaller
9 10030600 Washer, Lock : 49 133490 Roller Asm. Cam folr Mech Decks
10 140296 Washer, Hardened 50 131340 Bolt 'Shoulder 10-24 Zinc Gr. 5
11 134149 Blade, Mower, Muich 51 69180 Nut Lock #10 - 24 UNC
12 129895 Bearing, Balil 52 139888 Bolt Shoulder 516 - 18 Tuna TTTR.
13 137645 Asm., Shaft, Mandral, Vented (includes 53 131845 . Arm Asm Pad Brake
key no. 12) 54 133943 Washer, Hardened
14 128774 Housing, Mandral, Vented 55 140084 Arm, ldler
15  110485X . Bearing, Ball, Mandral 56 122052X Spacer, Retainer .
16 140329 Dispositif du courant a air 57 140090 Guide, Belt o
17 72110610 Bolt, Carriage 3/8-16 x 1-1/4 58 140086 Spring Torsion Brakes 42"
18 72140505 Bolt, Carriage 5/16-18 x 5/8 59 141043 Guard, Belt .
19 73800500 Nut, Lock 5/16-18 68 140067 V-Belt, Mower
20 136888 Chicane 71 142427 Rod Primary Clutch 38 & 42"
21 73800500 Nut 72 131870 Spring Return
COERICATCS Sunenei, Diacket 73 iz2rs4r Arm Clutch Seconda
23 131267 Bracket, Deflector 74 121748X Washer 25/32 x 1-5/8'x 16 Ga.
24 105304X Cap, Sleeve 75 12000029 Ring Klip #T5304-75 .
25 123713X Spring, Torsion, Deflector ‘ 76 128903 Bolt Shoulder 3/8 - 16 UNC 1.44
Y26 110452X Washer, Lock 77 127845 Keeper Spring 4.000
27 130968 Sheild, Deflector . 78 140335 Arm Clutch Primary Lt Flange
28 19111016 ~ Washer 11/32 x 5/8 x 16 Ja. 79 127498 Bushing .747 OD x 794 Lg
29 131491 Rod, Hinge 80 128759 Spring Clutch Mower 2.750
30 138776 Screw Hex Thdrol 81 73350600 Nut Hex Jam 3/8 - 16 UNC
31 129963 Washer, Spacer 82 142028 Trunnion Adj '94
32 129861 Pulley, Mandral el ety il Cover haindie Roud
33 137266 Nut Lock 9/16 -- 13079 Asm. Mandre! (includes key nos. 8-10,
34 72110614 Bolt 12-15, 31 et 33)

35 133835 Fastener Christmas Tree -- 140475 Deck, Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

19




" REPAIR PARTS

14 HP 42" TRACTOR - - MODEL NUMBER BA1442A
TRANSMISSION - DANA MODEL NUMBER 4360-79
H.. 21

(796,




REPAIR PARTS
14 HP 42" TRACTOR - - MODEL NUMBER BA1442A

TRANSMISSION - DANA MODEL NUMBER 4360-79

KEY PART
NO. NO.

142671
2274J

134400
105904X
105905X
138235
134399
134791
138241
142672
134793
142673
120415X
142674
138234
110078X
105908X
105910X
105911X
142675
21 138246
(44 1O0L00
23 73810500
24 142676
.25 2244J
26 105916X
27 120470X
28 110070X
29 142677
30 142681
S il
32 108980X
33 120406X
34 134796
35 105025X
36 2232J
37 108978X
38 110079X

39 124639X
40 120472X

[ I e ST T S S G S QU R
COONOUDWN—2OOO~NDOTNW N -t

T x

DESCRIPTION

Housing, Upper
Screw, Self-Tapping, Large
1/4-20 x .734

Ball. Datant

Spring, Detent

Screw, Set

Kit, Shifter Assembly

Boot, Shifter

Screw Tapping w/Sealer
Square Ring

Ring, Retaining

Assembly, Kit, Shim .625 Shaft
Bearing, Flange

Washer, Plain .632 x 1.38 x .046
Key, Woodruff, #9
Assembly, Kit, Input Shaft
Pinion, Bevel, 14 Teeth
Ring, Retaining

Chain, 24 Pitches

Bearing, Flange

Gear, Spur; 14 Teeth
Collar Clutch

/-\ssemoly, r\u Ciuich r\eys
Locknut 5/16-24

Shaft, Intermediate

Key, Woodruff, #61

Ring, Retaining

Sprocket, 18 Teeth
Spacer

Gear, Spur, 37 Teeth
Gear, Spur 35 Teeth

f‘nn- Tandls
G, uluun, 3C Teeih

Gear, Spur, 25 Teeth

Gear, Spur, 22 Teeth

Gear, Spur, 19 Teeth

Washer, Plain .640 x 1.37 x .061
Washer, Plain .632 x 1.00 x.026
Spacer .630 x 1.00 x .169
Assembly, Gear, Combination of
12 Teeth and 35 Teeth

Shaft idler

Spacer .635 x .875 x .755

KEY PART

NO. NO. DESCRIPTION

41  105928X Sprocket, 9 Teeth ’

42 110084X Gear, Bevel, 42 Teeth

43 134394 *Assembly, Klt Shim .750 Shaft

44 120473X Shaft Drive

45 142678 Gear, Spur, 12 Teeth

46 142679 Gear Spur, 15 Teeth

47 120407X Gear, Spur, 20 Teeth

48 106589X Gear, Spur, 25 Teeth

49 120408X -  Gear, Spur, 28 Teeth

50 105937X Gear, Spur, 31 Teeth

51 2226J Washer, Plain .632 x 1.00 x .060

52 134401 Washer, Neoprene

53 2264J Washer Plain .758 x 1.25 x .031

54 120474X Axle, L.H.

55 110081X Gear Miter, 15 Teeth

56 105941X Ring, Retaining

57 110071X Gear, Spur, 32 Teeth

58 120952X Shaft, Cross

59 110082X Gear, Miter, 15 Teeth

60 120475X Axle, R.H.

61 142680 Housing, Lower

62 120961X Puck, Friction

63 72944 Uisc, Brake

64 108989X Spacer

65 120953X Jaw, Brake

66 120954X Pin, Dowel

67 134799 Screw Self-Tapping, Large
5/16-18 x 2.25

68 138244 Lever, Actuating

69 108996X Washer Plain .321 x 1.00 x 055

70 120956X Bracket Antl Rota’uon

71 1083558X Scigw, Seii-Tappiig, Laige
5/16- 18 x1.44

72 120951X Puck, Friction

73 120416X Grease

*%k

Use in combinations to maintain proper clearances

Order Key No. 15

NOTE-: All nnmnnnnnf dimanciaone gnlan inllQ rnﬁhnc

1inch = 25.4 mm




